Pr_ihted in Japan January, 2006

0.
=
=
-
o))
<
€73

LE4M

SCMA4E- SXG22E4M
SCMASL4- SXG22E4M

- SBCE50X-HEAM,




originally equipped parts.

Upper column : QTY shows the number of parts to be used for one unit

of machine.

"M” is indicated for parts supplied by a meter long.

1 © is indicated for parts supplied by liter.

AR " is indicated for parts need to be adjusted or regulated

Lower column @ serial number
—229 means serial number up to 229.
230-— means serial number 230 and alter.
ITC : Interchangeability
17 -0LD < NEW
New parts can be used in place of the old parts,
27 -0LD — NEW
0id parts can be used in place of the new parts.
"3 7 :0LD >« NEW

0ld parts and new parts can not be replaced each other.

() COL : Color code

Color is signified with color code number for colored parts

Please see the color list shown in the next page.

& GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
@ Remarks
% Other maker' s part code number is shown in this column.
 When F'ig. No. is shown in the Remark column of SET parts or ASSY parts,
each of their component parts are listed in said Fig. No.
3. Color ©
The following eolors are used color parts
COLO_R COLOR SPRAY TYPE PAINTS PAINTS
CODIE CODE NUMBER 4K DRUM 161 DRUM

7F | MIRROR BIACK

1300-954-001-10

1300-954-003-00

1300-954-004-00




NOTE : Color code is signiflied only for the parts assigned by the maker as

color parts,

4. Serial Numbers

['or chassies serial number is shown on the LABEL.

Please see

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI
on—-line computer” .

When yvou order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKT GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant




w3k Structure Table of Model #%*

5 S
C C
MIMSMS
AXAX
04656
8242
Dlom2
D
Bl y gy
Ll Mo
TG,
I *
2 %
3 E
4 %%
5 % ]
_______ S s e e R
7 %k
8 * %
g % %
L (R RSO AR AU KSR WO SN AU NS A
il T
12 %




w4 Structure Table of Model

S
B
MmlcuL
5EE
Olbd4
OMM
D x
B M
L
IFIG.
1 *
2 *
3 *
q *
5 *
....... e e e e e e B
7 %
8 *
9 %
Ao L F
11 e Y Y Y
12 T
13 T
14 *

[ 4




F1G.3,4

FI1G.H, 6




(L TYPE)

(H TYPE)




Contents

SCMAA48,54
UNIVERSAL JOINT, 7

BEVEL CASE SYSTIM (SCMABRA) ettt Fig.
UNIVERSAL JOINT,

BEVEL CASE SYSTIEM (SCIMAAS)r+ rerrtersstnmtenirmerirs st sisis s e Fig.
PULLEY, BELT SYSITRM- st eserertrtrinistiiit sttt s Fig.
METAL,BLADE SYSTIEIM - rerersererrersriumisis ittt s et Fig.
MOWER DECK,COVER SYSTEM (SOMAAS):+sersssrsesessssssssssssnscsiiiissssssssss Fig.
MOWER DECK,COVER SYSTEM (SCMABA): -+ ereereerresressiiassiinmnmmmmisisssisnisd Fig.
CAUGHE WHEEL QY ST TEM:vveeeeerreersrsrtnenitesantinisiitietanncrnasstes st anissasisinessssnecs e Fig.
TINIC SY ST R everrrerrevrreeeterarinmrtersmianmnnsreemtasstnresienrstarssoa o bbeesssaeinaraessssinnsrsressonesienens Fig
TN 1 D T O P PP Fig
OPTIONAL PARTS
UNIVERSAL JOINT SIT (SCMAA8 - QOPTLON): - veeresereomerinimniiieiiiii s Fig.
UNIVERSAL JOINT SET (SCMABA-OPTION): -+ eeereesrvmresississiiii Fig.

COMPONENT PARTS

COMPONENT PARTS

FOI{ 8659.101-210-00 ON Flgl .................................................................................. Flg

COMPONENT PARTS

FOR 8662-101-210-00 ON F1g2 .................................................................................. Flg

o W N

(Lo SIS B

10
11

12

13




Contents

SBC550X

TFTRAME SYSTEM (L TYPE) ............................................................................................ Fig.
TRAME SYSTEM (H TYPE) ........................................................................................... Fig.
CONTAINER SYSTEM (L 'l‘YPE) ................................................................................... Fig.
CONTAINER SYSTEM (H TYPE) .................................................................................. Fig.
LINK SYSTEM (H TYPE) ............................................................................................... Fig.
CYLINDER SYSTEM (L TYPE) ...................................................................................... Fig.
CYLINDER SYSTEM (I‘I TYPE) ..................................................................................... Fig.
SENSOR SYSTEM (I y TYPE) .......................................................................................... Fig.
SENSOR SYSTEM (H TYPE) .......................................................................................... Fig.
LABEL (L TYPE) ............................................................................................................. Fig.
LLAREL (H TYPE) ............................................................................................................. Fig.
OPTIONAL PARTS

DISCHARGE SET (L TYPE'OPTION) ........................................................................... Fig‘.
DISCHARGE SET (H TYPE-OPTION) .......................................................................... Fig.
COMPONENT PARTS

COMPONENT PARTS

FOR K185-021-000-00 ON FlgG ................................................................................. Flg

e o o B = =)

—
=)

12
13

14







MOWER

SCMA48M
SCMAS4M

8663-097-110-00







86592-101 -0100,8665-201 -0100

FIG. 1 UNIVERSAL JOINT,

13

S TYPE OF MODEL 1
KEY PART CODFE. DESCRIPTION 2 Soumammsonmsa| | REMARKS
1 18659-101-210-00 JOINT/UNIVERSAL SET * L FI1G 012
,,,,, 2 |V580-140-804-00 [PIN,SPRING/8 X40 W i O
_____ 8 | WIRE o dE
..... 4 |8663-201-001-10 |CASE/BEVEL. | *| | '
B |7956-201-026-00 PLUG,DRAIN (1/4) !

,,,,, 6 |V211-561-003-50BOLTYS |x o p 4
_____ 7.18668-201-002-00 [COVER/CASE | *| | '
_____ 8 |7955-201-026-00 PLUGDRAIN(/® 1% | '
,,,,, 9 |V721-103-108-00 O-RING/Ggo |

10 [V211-260-801-60 BOLT,SEMS (8) M8X16 4
11 |8595-201-013-00 SHAFT/INPUT | *| | * | 4 0 b
12 11594-218-001-00 BEARING/BALL 63068H2 | * | | o I O
18 |V707-140-062-00 RING/SNAP | *| p Lo Q4
14 18595-201-025-00 |SEAL/OIL,. SO SO TR T

15 |8654-201-410-10 |GEAR/BEVEL/25-2 SET t
16 18666-201-001-00 SHAFT/OUTPUT | *| | N
17 |V600-110-630-40 BEARING,RB/6304 | * | | &t |
.18 |8663-201-004-00 8HIM/O.1 | *] | i I T O
19 |18663-201-005-00 SHIM/O.2 SO O O O

20 {8595-201-021-00 [SHIM/O.1 4
.21 18595-201-022-00 SHIM/O.2 p*l ol e
22 1V600-110-620-60 BEARINGRB/6206 [ *| | o T O
23 |V744-130-551-20 SEALOIL/TC305512 | *| | ‘| { [ |




14

8662-101 -0100,8665-201 -0100

FIG. 2 UNIVERSAL JOINT,
BEVEL CASE SYSTEM (SCMAA48)

79b65-201-026-00

PLUG,DRAIN (1/4)

-

5 |TYrr OF MODEL G
KEY PART CODE DESCRIPTION r T R REMARKS
p SCMABAM P
1 |8662-101-210-00 JOINT/UNIVERSAL SET * | FIG 013

i)
6 |V211-561-0038-50

7 |8663-201-002-00

9 |V721-103-108-00

10 [V211-260-801-60

BOLT/S

O-RING/G80

BOLT SEMS (S) M8X16

PLUGDRAIN (/) 1*| T

11 |859b5-201-013-00

15 {86567-201-210-10

SHAFT/INPUT

SEAL/OIL

GEAR/BEVEL/25-1 SET

16 18663-201-003-00

17.]V600-110-630-40
18 |8663-201-004-00

20 |8595-201-021-00

SHAFT/OUTPUT

SHIM/0.1

21 185695-201-022-00

SHIM/0,2




FIG. 3 PULLEY,BELT SYSTEM

18
17
22 @15
23-«@»?—32 @16 |
2P @15

8663-202 -0100,8665-202 -0100,8663-203 -0100,86656-203 -0100

37 (SCMA4®)
38 (SCMABA)

(32~36-SCMADA)

§—e

was-;

18—o

10—
15

&D

17

BOLT/M10X60

- S |TYPE OF MODEL 'l‘ C|G
KEY PART CODE DESCRIPTION E. Tl so;.mmé cL) ? REMARKS
_____ 1. PULLY/STS/62 COMP | *| ‘v Y o o
_____ 2 KEY/08X07X20 o rx
,,,,, 3 |8746-111-011-00 WASHER | *| 1 1 U
_____ 4 NUT/M16 e
5 WASHER,SP/M16 * 1 1
,,,,, 6 |8663-202-220-10 PULLY/STS/72 COMP | *| 2 | 2 | | | |
_____ 7. KEY/06X06X28 | *| #0240 |
_____ 8 |8746-111-011-00 WASHER | *] 24 2
,,,,, 9 NUTML6 w2
10 WASHER, SP/M16 * 2 2
11 BASE/LH COMP | *] i I T O T D
A2 BOLT/M10X25  [*| ol S O T O
13 BASE/RH  comp |\ *| t o0 oVl
14 BOLT/M10X25 | *] L S
15 PULLY/STS/32 COMP * 3 3
16 BEARING,RB/630455 | o N N
17 RING,SNAP/52C [ *] Sl i
18 [RING,SNAP/20C | *| 5l o N
19 [PLATE/TENSION ASSY | *| o T VOO O A I,
20 BUSH/16X18X15 * 4 2
_21 WASHER [ *L Lol L —
22 RING,SNAP/16C | *1 S VO OO U N
.23 BOLT/M16X40 %1 i I
.24 |V401 0 WASHER,SP/Mi6 | *] >l S I O
25 WASHER * 2 2
26 SPRING/SIDE CLUTCH | *| ' | L U O T
.27 [ROD,CHAIN TENSION | * | O IR AU VO O
.28 woroooo Tl 2l o T T I
29 COLLAR/O0X22X48 1 * | j ,,,,,,,,,, j ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
*




16 FIG. 3 PULLEY,BELT SYSTEM

(32~36-5CMAB4)

t:,f>~17
2523 @16
21—%24 @—16 |

20—~ D @ i
| ! ‘ 15
g

Tﬁﬁﬁﬁmﬂﬂfﬁ%_ﬁ)\
37 (5CMA48) 18—
38 (SCMASA)

#663-202 -0100,8665-202 -0100,8663-203 -010(,8665-203 -01.00

KEY PART CODE DESCRIPTION ?- LYPROT NIODEL 'f 3 ﬁ REMARKS
C [SCMA48H SCMASAM| | 1 | p
81 |V401-160-010-00 [WASHER,SP/M10 o T I I T T
: BASE/LH COMP ¢
BASE/RH ~ COMP |- 0 A R N SO O
BAR/SUPPORT COMP | *: | L T T I
BOLT/M12X35 * 2

WASHER,SP/M12 | *| | S O O T
) BELT/D/STS/2800 1 * |t

BLLI/D/STS/2880 ¥ '




FIG. 4 METAL,BLADE SYSTEM

—4

14(5

205

CMA48)
CMAS4)

8663-301 -0100,8663-306 -0100,8665-306 -0100

13 (SCMA48)
19 (SCMAS4)

17

KEY PART CODF, DESCRIPTION p [LvrEORMODRL] ] G REMARKS
) B : C |ScMadgu|scuasaml | (| p
..... 1./8668-301-003-00 METAL/BLADE | *| 2 | & | |\ | |\
2 |V211-561-002-50 BOLT/M10X25 | *| Sl S O T T
_____ 3 |8663-301-001-00 SHAFT/BLADE  |*| 2 20\ | 1
_____ 4 1V760-150-000-00 NIPPLE,GREASE i *| 2| 2/ | |
5 {V600-110-690-80 BEARING * 2 2
,,,,, 6 |8654-301-004-00 |SEAL/OIL || 2 0 A |
,,,,, 7 |V707-140-062-00 RING/SNAP /x| * | * ol
_____ 8§ |1594-221-001-00 BEARING/BALL6205SH2 [ *| * | * | | | |
vvvvv 9 |V744-135-520-80 SEALOIL/TC36628 [ *| 2 ¢ 2 | | & |
10 |V705-140-052-00 [RING,SNAP/52 C ¥ 4 4
11 [8668-301-002-10 COLLAR/BLADE | *| 2 | & 4 &
12 |8663-301-004-00 PIN/O8X18 x| 4 S O T T
13 |18668-306-001-10 BLADE/60X640/C | *| S R I I O
14 |18663-306-002-10 |BLADE/6OX640/D B VOO N OO O A A
16 [8663-306-210-10 [PLATE/1/80X110 COMP * 2 2
16 |8663-306-004-00 SHIM/1.2 R N . T
.17 |v203-361-203-50BOLT | E)OZ 0 S0 T T T
18 |V401-160-012-00 WASHER,SPM12 i *| % | SO0 O O O A
19 |18665-306-001-10 BLADE/GOX716/C B o I T O
20 |8665-306-002-10 [BLADE/G0OX716/D * 1




18

FIG. 5 MOWER DECK,COVER SYSTEM (SCMA48)

M 41

2h

8663-402 -0100,8663-406 -0100,8663-407A-0100

- S |TYrE OF MODEL ’l‘ c|G
KEY PART CODE DESCRIPTION z’ scuranlSchAGAn (l: 2 ;l REMARKS
_____ 1 |8668-402-210-40 DECK/MOWER/48 COMP | * | * | | J7F| | .
_____ 5 |8595-608-082-00 PIN/16X96 x| 2 0L
,,,,, 3 11560-601-028-00 [SPRING/HCO042 | *| 2 | | | L
_____ 4 |V580-140-504-00 [PIN,SPRING/5 X40W [ *]| *
5 |8663-402-002-00 PLUG/HOSE/A * 2
_____ 6 (8663-406-210-00 |COVERMISCHARGECOMP | * | * | | |7F| | .
,,,,, 7 |V363-260-008-00 NUT/WASHER ~ |*| 2
,,,,, 8 |8663-406-001-00 [SPRING/HC110 | *| 2| | | |
_____ 9 |V368-260-008-00 NUT/WASHER _ I Tt S I T
10 |V304-260-008-00 NUT * 2
11 |V411-260-008-00 WASHERPLMS [ *] 2 | | | Lol
12 |8663-407-310-00 COVER/BELT/LH COMP O T | £ T
.13 18663-407-081-00 INSULATOR/150X100 |- L N I S O
14 11636-631-013-00 TRIM/160 | - L T T I I
156 |1636-631-014-00 TRIM/320 * L
.16 |1728-6380-005-20 [INSULATOR/270 | o I AR O S A
. 17.18663-407-082-00 INSULATOR/75 * | L T T I T
18 [1728-630-005-20 INSULATOR/270 | * | | L b
19 |8663-407-320-10 (COVER/BELT/RH COMP | *| S R TF|
20 |8663-407-230-10 PLATE/COVER COMP * ! 7R
21 [8663-407-031-00 INSULATOR/160X100 [ *| ' | | | | |
22 /1636-681-013-00 TRIM/160 | *| S Y T O T
.23 1636-631-014-00TRDM/320 f* b L
24 [1728-680-005-20 INSULATOR/270 (*| Y\ L | .t
25 |8663-407-032-00 [INSULATOR/175 * 1
26 |1728-630-005-20 INSULATOR/270 [*| * | @ | 1
27.|V368-260-008-00 NUT/WASHER I s FR T A T T




FIG. 6 MOWER DECK,COVER SYSTEM (SCMA54)

8665-402 -0100,8665-406 -0100,8665-407TA-0100

19

. S [ryeEormonEL| 1| C |G
KEY PART CODE DESCRIPTION (I; scragamlscuAS M é 2 IIE REMARKS
1 .|8666-402-210-30 [DECK/MOWER/564 COMP | * L
_____ 2 |8595-608-082-00 [PIN/16X96  4*i 0 R0
,,,,, 3 |1560-601-028-00 SPRING/HCO042 i *| | 2 |
4 1V580-140-504-00 [PIN,SPRING/6 X40W | *| | = S O O
5 |8663-402-002-00 PLUG/HOSE/A * 2
,,,,, 6 |8665-406-210-00 COVER/DISCHARGECOMP | *| | ' | |7/ |
7.1V863-260-008-00 INUT/WASHER =~ |* I
_____ 8 |8663-406-001-00 [SPRING/HC110 | *| | 2\ | | |
,,,,, 9 |V363-260-008-00 NUTYWASHER | *| | 2 | o
10 (V304-260-008-00 INUT * 2
.11 |V411-260-008-00 WASHER,PL/MS | *| | R I I I
.12 |8665-407-810-00 COVER/BELT/LH CcOMP__ | *| | ' | | (25 I
13 18668-407-031-00 INSULATOR/150X100 [ *]| | o T T
14 11636-631-013-00 [TRIM/160_ Nl I R T T A
15 {8665-407-081-00 [INSULATOR/390 # 1
16 {1728-630-005-20 [INSULATOR/270 Nl I T O A I T
17 18665-407-032-00 [INSULATOR/190 | ol T N T O T
18 11728-630-005-20 INSULATOR/270  |° ol O D N A
19 |8665-407-320-10 [COVER/BELT/RH COMP | *| | B T L) I
20 |8663-407-230-10 IPLATE/COVER COMP * t 7R
21 18663-407-031-00 INSULATOR/160X100 | *| R
22 11686-631-013-00 TRIM/160 B B T I I
.23 |8665-407-031-00 INSULATOR/390 | *| | R I O I
24 11728-630-005-20 INSULATOR/270 | *]| | L I O
25 |8665-407-032-00 INSULATOR/190 * 1
.26 |1728-630-005-20 INSULATOR/270 |\ *| | * V| |\ |
27 1V8638-260-008-00 NUTYWASHER | *| | _ ot T O O




20

FIG. 7 GAUGE WHEEL SYSTEM

8663-501 -0100

. S |typEormoneL| L[| C |G
KLEY PART CODE DESCRIPTION (11 SCHASH SCMAS4M$ (]3 ;{ REMARKS
_____ 1.18663-501-210-00 [FORK/WHEEL/LH COMP | *| * | ' | |\7F| | ...
.2 |8663-501-220-00 FORK/WHEEL/RH COMP | *| ' | ' | 7% |
,,,,, 3 |8663-501-230-00 [PIN/08X56 COMP [ *[ 2 | 2 |
_____ 4 18657-501-530-00 WHEEL/GAUGE _ASSY  [*| 2 | % | | |
5 |8654-501-283-00 |BUSH/22X25X95 * 4 4
,,,,, 6 |8663-501-001-10 PIN/22X106 ... f* | 2 0 2\ 0 )
_____ 7./V411-260-022-00 WASHERPL/M22 | *| 2 | 2 | | | | .
.8.|V760-150-000-00 NIPPLEGREASE | *| 2| 2 | | |
,,,,, 9 |V304-460-016-00 NUTM16 .. [*| 2\ 2|\ | L
10 ([V401-160-016-00 WASHER,SP/M16 2 2
11 18595-501-001-10 WHEEL/GAUGE/FRONT | *| 8 1 3 | | | |
12 |8595-505-051-30 [PIN/1gX117 4w S 4 B p 0 b
.13 |V360-260-012-00 NUT/WASHER |} Y AU U O S I I




FIG. 8 LINK SYSTEM

21

8663-608 -0100

. i S’ TYpEOFMODEL| I | C | G
KLY PART CODE DESCRIPTION é souraanlscasan E <I) 111 REMARKS
_____ 1 18663-608-210-00 ARM/FRONT comp  |*| ' | * | |7¢ |
,,,,, 2 |8595-608-082-00 [PIN/16X96 x| Lot
_____ 3.11560-601-028-00 SPRING/HC042 1 *| 4 v o
.4 .1V580-140-504-00 [PIN,SPRING/5 X40W | S T A N O O
5 |8657-608-720-00 [FORK/M22 COMP * 2 2
_____ 6 |8595-608-082-00 PIN/16X96 x| 2 0
.7.]1560-601-028-00 |SPRING/HC042 ~ f*| 2 | SO O T T
,,,,, 8 |V580-140-504-00 |PIN,SPRING/5 X40W | *| 2 | 2 | | | | o
9 |V334-460-022-00 [NUT i R




22

FIG. 9 LABEL

(SCMA48)
1 y) 3
Al Bk
4 5 6
0 9]
LA AN
(SCMA4)
7| 8
| & [l
& 97,
&663-901 -0100
S |tyreormonrL| 1| C |G REMARKS
n il !
KEY PART CODE DPESCRIPTION E SCIAABHISCHASAM g (E 1;
1.12500-901-027-00 LABEL/CE L T s T T I
,,,,, 2 |8595-901-006-00 [LABEL/WARNING/BELT | * IR OO I T O
_____ 3 |8595-901-007-00 LABEL/WARNING/HOT | * | R R I I
..... 4 12500-901-014-30 LABEL/DANGER i e R O N O I
5 |8654-901-002-00 [LABEL/PTO * 1 1
,,,,, 6 {1593-901-015-00 [LABEL/MAINTENANCE Y o T T O
,,,,, 7./8663-901-001-00 LABEL/GAUGEWHEEL B P T A
8 |8663-901-002-00 [LABEL/TENSION M T




FI1G. 10 UNIVERSAL JOINT SET (SCMA48-OPTION)

23

8663-1017Z-0100
§ S {ryezornonen| I C |G
KLY PART CODE DESCRIPTION (1; SCHAdal scmmmz (,f ﬁ REMARKS
‘‘‘‘‘ 1 |8663-101-210-00 JOINT/UNIVERSALSET T | ' | | | | |
,,,,, 2 |8664-101-221-00 [FITTINGYOKE /T '\ | L\
_____ 3.|8663-101-211-00 SHAFTYOKE | T| '/ | | | |
4.18663-101-212-00 SLEEVEYOKE | T . B O T A I
5 |86654-101-230-00 JOURNALCROSSE ASSY T 2
_____ 6_|8654-101-282-00 GREASENIPPLE |T| 2 | | | | &
_____ 7.|8654-101-283-00 SURCLIF/HOLE | T| B8 | ~ | 1 | |
,,,,, 8 |8663-101-213-00 SAFETYGUARD/IN | T| * { | |
_____ 9 18663-101-214-00 SAFETYGUARD/QUT % | * [ | | | ol
10 {7821-102-008-00 RING/SLIDE T 2
11 |7821-102-220-00 [CHAIN . ASsY 50 I I O O I
12 |8657-101-501-00 |AS YOKE ASSY T 1




24

FIG. 11 UNIVERSAL JOINT SET (SCMA54-OPTION)

8665-101Z-0100
. 5 [TyPrr OF MODEL C|G
KEY PART CODE DESCRIPTION r 0O|R REMARKS
C L|P
1 |86656-101-210-00 HOINT/UNIVERSAL SET Mo I e I L Y
T

3 |8665-101-211-00 [SHAFTYOKE

2 |8654:101-221-00 [FITTINGYOKE

8665-101-212-00 [SLEEVEYQKE

4
5 |8654-101-230-00 JOURNALCROSSE ASSY
6 |8654-101-232-00 GREASENIPPLE

00 [SURCLIP/HOLE
) ISAFETYGUARD/IN

10 [7821-102-008-00 [RING/SLIDLE

11 [7821-102-220-00 |CHAIN ASSY




FIG. 12 COMPONENT PARTS
FOR 8659-101-210-00 ON Fig.1

25

1
|
r/% 3
8659-101-210-0D
. i N - S IryrrormonrLi E| C |G i
KEY PART CODE DESCRIPTION E scurasulsciasan g (]3 1; REMARKS
..... 1 18659-101-211-00|0d  ASSY e A
,,,,, 2 |8659-101-212-00 ASYOKE  ASSY | *| (Yo o0 o4 oo
_____ 3 18659-101-213-00 SLEEVEYOKE | *| | '
..... 4 |8659-101-214-00 YOKE/SHAFT %) 0 o
5 |8659-101-215-00 [FITTINGYOKE * 1




26 FIG. 13 COMPONENT PARTS
FOR 8662-101-210-00 ON Fig.2

1)
3
Z
8662-101-210-0C
S |tyreormopiL| 1| C G
H " 4 U i L
KEY PART CODLE DESCRIPTION (I; SoMAZBHSCHAS AN I (lf II} REMARKS
..... 1 [8669-101-211-00[0d  Assy 1+ 0 L L oLl
,,,,, 2 |8659-101-212-00 ASYOKE  Assy | *| * 4 L Lol
_____ 3 |8662-101-213-00 SLEEVEYOKE | *| 4 b b
4 |8662-101-214-00 SHAFTYOKE * t




